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Auftraggeber: Cyber Acoustics (HK) Ltd.
gt 11 Floor, The Broadway, 54-62 Lockhart Road, Wanchai, Hong Kong

Gegenstand der Priifung: Bluetooth Speaker Stand

Test item:

Bezeichnung: RF-BTSS01 CA-930BT  Serien-Nr.: n.a.

Identification: Serial No.:

Wareneingangs-Nr.: 163095270 Eingangsdatum: 05.07.2012

Receipt No.: Date of receipt:

Zustand des Priifgegenstandes bei Anlieferung: Test samples received are sufficient for testing
Condition of test item at delivery: and not damaged.

Priifort: Accurate Technology Co., Lid.

LR e F1, Bldg. A, Changyuan New Material Port, Keyuan Rd.,

Science & Industry Park, Nanshan, Shenzhen, P.R. China

Priifgrundlage: FCC CFR47 Part 15: Subpart C Section 15.247
teshepRedatial: FCC CFR47 Part 15: Subpart C Section 15.207
FCC CFR47 Part 15: Subpart C Section 15.209
FCC CFR47 Part 15: Subpart B Section 15.107
FCC CFR47 Part 15: Subpart B Section 15.109

Priifergebnis: Der Priifgegenstand entspricht oben genannter Priifgrundlage(n).
Test Result: The test item passed the test specification(s).
Priiflaboratorium: TUV Rheinland (Shenzhen) Co., Ltd.
Testing Laboratory:
gepriift/ fested by: kontrolliert/ reviewed by:
— =
Jo W

03.08.2012 Owen Tian/Project Manager 03.08.2012 Shawn Peng/Technical Certifier

Datum Name/Stellung  /Unterschrift Datum Name/Stellung Unterschrift

Date Name/Position Signature Date Name/Position Signature

Sonstiges/ Other Aspects:

Abkiirzungen: P(ass) = entspricht Priifgrundlage Abbreviations:  Pfass) = passed
F(ail) = entspricht nicht Priifgrundlage F(ail) = failed
N/A = nicht anwendbar N/A = not applicable
NT = nicht getestet N/IT = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.

This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.

TUV Rheinland LGA Products - Tillystrasse 2 - D-90431 Nirnberg - Tel.: +49 911 655 5225 - Fax +49 911 655 5226
Mail: service@de.tuv.com + Web: www.tuv.com
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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 PEAK OUTPUT POWER
RESULT: Pass

5.1.3 20DB BANDWIDTH
RESULT: Pass

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KkHzZ BANDWIDTH
RESULT: Pass

5.1.5 SPURIOUS EMISSION
RESULT: Pass

5.1.6 FREQUENCY SEPARATION
RESULT: Pass

5.1.7 NUMBER OF HOPPING FREQUENCY
RESULT: Pass

5.1.8 TIME OF OCCUPANCY
RESULT: Pass

5.1.9 RADIATED EMISSIONS
RESULT: Pass

5.1.10 CONDUCTED EMISSIONS
RESULT: Pass

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

None.

2. Test Sites

2.1 Test Facilities

Accurate Technology Co., Ltd.
(FCC Registration No.: 752051)

F1, Bldg. A, Changyuan New Material Port
Keyuan Rd., Science & Industry Park, Nanshan
Shenzhen, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment
Kind of Equipment Manufacturer Type S/IN Calibrated

until
Transmitter spurious emissions & Receiver spurious emissions
Spectrum Analyzer Agilent E7405A MY45115511| 2013-01-07
Test Receiver Rohde & Schwarz ESCS30 100307 2013-01-07
Bilog Antenna Schwarzbeck VULB9163 9163-323 2013-01-07
Loop Antenna Schwarzbeck FMZB1516 1516131 2013-01-07
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 | 2013-01-07
Horn Antenna Schwarzbeck BBHA9170 9170-359 2013-01-07
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2013-01-07
RF Coaxial Cable SUHNER N-3m No.8 2013-01-07
RF Coaxial Cable RESENBERGER N-3.5m No0.9 2013-01-07
RF Coaxial Cable SUHNER N-6m No.10 2013-01-07
RF Coaxial Cable RESENBERGER N-12m No.11 2013-01-07
RF Coaxial Cable RESENBERGER N-0.5m No.12 2013-01-07
Pre-Amplifier Rohde & Schwarz CBLU118354 | 3791 2013-01-07
0-01
Radio Spectrum Test
Spectrum Analyzer Rohde & Schwarz ESPI3 100396/003 | 2013-01-07
Temp. & Humid. Chamber | Gongwen HSD-500 0109 2013-01-07
Conducted Emission
Test Receiver Rohde & Schwarz ESCS30 100307 2013-01-07
L.I.S.N. Schwarzbeck NLSK8126 8126431 2013-01-07
L.I.S.N. Rohde & Schwarz ESH3-Z5 100310 2013-01-07
Pulse Limiter Rohde & Schwarz ESH3-Z2 100815 2013-01-07
50Q Coaxial Switch Anritsu Corp MP59B 6200283933 | 2013-01-07
RF Coaxial Cable SUHNER N-2m No.3 2013-01-07
Radiated Emission
Spectrum Analyzer Agilent E7405A MY45115511| 2013-01-07
Test Receiver Rohde & Schwarz ESCS30 100307 2013-01-07
Bilog Antenna Schwarzbeck VULB9163 9163-323 2013-01-07
Loop Antenna Schwarzbeck FMZB1516 1516131 2013-01-07
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 | 2013-01-07
Horn Antenna Schwarzbeck BBHA9170 9170-359 2013-01-07
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2013-01-07
RF Coaxial Cable SUHNER N-3m No0.8 2013-01-07
RF Coaxial Cable RESENBERGER N-3.5m No.9 2013-01-07
RF Coaxial Cable SUHNER N-6m No.10 2013-01-07
RF Coaxial Cable RESENBERGER N-12m No.11 2013-01-07
RF Coaxial Cable RESENBERGER N-0.5m No.12 2013-01-07
Pre-Amplifier Rohde & Schwarz CBLU118354 | 3791 2013-01-07
0-01
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of
Metrology) or where calibration is performed in other countries, to equivalent nationally

recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or
according to manufacturer’s specifications. Additionally all equipment is verified for
proper performance on a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Parameter

Uncertainty

Radio Spectrum

<+ 0.60 dB

Radiated emission of transmitter, valid up to 12.75 GHz

<*442dB

Radiated emission of receiver, valid up to 12.75 GHz

<*442dB

Conducted Emission

<+223dB

Radiated Emission

<*442dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the
TUV Rheinland (Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

Accurate Technology Co., Ltd. test facility located at F1, Bldg. A, Changyuan
New Material Port Keyuan Rd., Science & Industry Park, Nanshan, Shenzhen,
P.R. China is listed on the US Federal Communications Commission list of

facilities approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUTs are multimedia speaker with Bluetooth function used for audio
entertainment in house or similar environment. It operates at 2.4GHz ISM frequency
band. Two models are identical except the model name.

The system diagram of the EUT:

Aux. audio input

AC Input DC Output

AC/DC Power Supply

EUT

For further details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

Technical Specification Value

Kind of Equipment Bluetooth Speaker Stand
Type Designation RF-BTSS01

Operating Frequency band 2402 — 2480MHz
Channel separation 1MHz

Extreme Temperature Range | -20~+70°C

Operation Voltage

AC 100-240V, 50/60Hz

Modulation

FHSS, GFSK, 8DPSK, 7/4DQPSK

Antenna Gain

1dBi
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3.3 Independent Operation Modes

The basic operation modes are:
A. On
1. Bluetooth mode
a. Transmitting
b. Receiving
2. AUX input
3. Charging only
B. Standby
C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to
the procedures in ANSI C63.4: 2003.
According to clause 3.1, all tests were applied on model RF-BTSSO01 only.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested together with the following accessories:

Description

Manufacturer

Part No.

SIN

iPod

Apple

A1238

8K039T1Y9ZU

The EUT was tested with following cables:

Interface(s)/Port(s):

Max. cable length, shielding

Cable classification

AC Mains of Adapter

2 cores, non-shielded port, 3m

AC Power Input

DC power input of EUT

2 cores, non-shielded port, 3m

DC Power Input

AUX input

2 cores, non-shielded port, 3m

Audio Input

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Constructional Data Form or the Technical Construction File. No

additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

EUT& 3m
Support U o=

Turn Table

Ground Plane

Test Receiver

MOOOO

OQO:‘-'.

Diagram of Measurement Equipment Configuration for Conduction Measurement

EUT &
Support stand

LISN

80ct
!
Ground plane
Testreceive | |____|L——
Lo PAPEDES
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Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard ; FCC Part 15.247(b)(4) and Part 15.203
Limit : The use of antennas with directional gains that do

not exceed 6dBi

According to the manufacturer's declaration, the EUT has an internal antenna, and the
directional gain of antenna is 1dBi, Therefore the EUT complies with the provision.
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5.1.2 Peak Output Power

RESULT: Pass
Test date : 2012-07-28

Test standard : FCC Part 15.247(b)(1)
Basic standard ; ANSI C63.4: 2003
Limit : 125mw

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A.l

Ambient temperature ; 25C

Relative humidity : 52%

Atmospheric pressure : 101kPa

Table 4: Test result of Peak Output Power

Channel Channel Peak Output Power (mW) Limit (mw)
Frequency (MHz) BDR EDR
Low Channel 2402 1.050 1.019 125
Middle Channel 2441 1.205 1.222 125
High Channel 2480 1.271 1.309 125
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Test Plot of Peak Output Power
Low Channel, BDR mode

*RBW 1 MHz Marker 1 [T1
VBW 3 MHz 0.21 dBm

Ref 10 dBm Att 40 dB SWT 2.5 ms 2.402156000 GHz

1

|--30

|--50

|--60

|--80

-90

Center 2.402 GHz 300 kHz/ Span 3 MHz

Date: 28.JUL.2012 19:49:08

Middle Channel, BDR mode

«RBW 1 MHz Marker 1 [T1
VBW 3 MHz 0.81 dBm

Ref 10 dBm Att 40 dB SWT 2.5 ms 2.441108000 GHz

10

= =

--50

Center 2.441 GHz 300 kHz/ Span 3 MHz

Date: 28.JUL.2012 19:49:31
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High Channel, BDR mode

«RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 1.04 dBm

Ref 10 dBm Att 40 dB SWT 2.5 ms 2.479826000 GHz

10

L S~

3DE

Center 2.48 GHz 300 kHz/ Span 3 MHz

Date: 28.JUL.2012 19:49:59

Low Channel, EDR mode

*RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 0.08 dBm

Ref 10 dBm Att 40 dB SWT 2.5 ms 2.402120000 GHz

Center 2.402 GHz 300 kHz/ Span 3 MHz

Date: 28.JUL.2012 19:50:47
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Middle Channel, EDR mode

«RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 0.87 dBm

Ref 10 dBm Att 40 dB SWT 2.5 ms 2.440994000 GHz

10

|-20

--50

|--70

Center 2.441 GHz 300 kHz/ Span 3 MHz

Date: 28.JUL.2012 19:51:25

High Channel, EDR mode

*RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 1.1 dBm
2.47973600C z

Ref 10 dBm Att 40 dB SWT 2.5 ms

10

|--20

|--30

|--70

Center 2.48 GHz 300 kHz/ Span 3 MHz

Date: 28.JUL.2012 19:52:07
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5.1.3 20dB Bandwidth

RESULT: Pass
Date of testing : 2012-07-28

Test standard : FCC Part 15.247(a)(1)
Basic standard : ANSI C63.4: 2003
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A.l

Ambient temperature ; 25C

Relative humidity : 52%

Atmospheric pressure : 101kPa

Table 5: Test result of 20dB Bandwidth

Channel Channel Frequency 20dB Bandwidth (MHz)
(MHz) BDR EDR
Low Channel 2402 0.982 1.278
Mid Channel 2441 0.976 1.272
High Channel 2480 0.976 1.272
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Test Plot of 20dB Bandwidth
Low Channel, BDR mode

®

Ref 10 dBm Att 40 dB

*RBW 1 MHz
VBW 3 MHz

SWT 2.5 ms

10

|-o

1
Y

Center 2.402 GHz 300

Date: 28.JUL.2012 19:49:08

Middle Channel, BDR mode

®

Ref 10 dBm Att 40 dB

«RBW 1 MHz
VBW 3 MHz

SWT 2.5 ms

Span 3 MHz

10

1
2

P
== .

3DE

Center 2.441 GHz

Date: 28.JUL.2012 19:49:31

300 kHz/

Span 3 MHz
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High Channel, BDR mode

%

Ref 10 dBm

Att 40 dB

*RBW 1 MHz Marker 1

VBW 3 MHz

SWT 2.5 ms

10

|--30

|--50

Date: 28.JUL.2012

Low Channel, EDR mode

®

Ref 10 dBm

19:49:59

Att

40 ¢

kHz/ Span 3 MHz

*RBW 3 MHz Marker 1 [T
VBW 10 MHz 0.08 dBm

SWT 2.5 ms 2.402120000 GHz

10

-0

|-10

Center 2.402 GHz

Date: 28.JUL.2012

19:50:47

300 kHz/

Span 3 MHz
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Middle Channel, EDR mode

«RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 0.87 dBm

Ref 10 dBm Att 40 dB SWT 2.5 ms 2.440994000 GHz

10

|-20

--50

|--70

Center 2.441 GHz 300 kHz/ Span 3 MHz

Date: 28.JUL.2012 19:51:25

High Channel, EDR mode

*RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 1.1 dBm

Ref 10 dBm Att 40 dB SWT 2.5 ms 2.479736000 GHz

10

|--30

--50

Center 2.48 GHz 300 kHz/ Span 3 MHz

Date: 28.JUL.2012 19:52:07
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5.1.4 Conducted Spurious Emissions measured in 100kHz
Bandwidth

RESULT: Pass
Date of testing : 2012-07-28

Test standard : FCC part 15.247(d)

Basic standard ; ANSI C63.4: 2003

Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation mode : A.l

Ambient temperature ; 25C

Relative humidity : 52%
Atmospheric pressure : 101kPa

All emissions are more than 20dB below fundamental, details refer to following test plot,
and compliance is achived as well.
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Test Plot of Conducted spurious emissions measured in
100kHz Bandwidth

Low Channel, BDR mode

=0 Agilent  01:32:16 Jul 29, 2012 R T

Mkrl 512.1 MHZ
Ref 10 dBm #Atten 20 dB -56.12 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

X Axis Amplitude
512.1 MHz -56.12 dBm

=0 Agilent  01:31:11 Jul 29, 2012 R T

Mkrl 2.395 GHz
Ref 10 dBm #Atten 20 dB -0.466 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)
X Axis Amplitude
2.395 GHz -0.466 dBm
2.948 GHz -52.58 dBm
4.800 GHz -49.19 dBm
13.457 GHz -54.33 dBm
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Middle Channel, BDR mode

= Agilenf  01:37:25 Jul 29, 2012

#Atten 20 dB

X Axis
455.7 MHz

= Agilenf  01:40:07 Jul 29, 2012

#Atten 20 dB

Trace
(6]
(1)

Mkrl 455.7 MHz
-56.13 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-56.13 dBm

Mkrl 2.443 GHz
0.102 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
0.102 dBm
-57.03 dBm
-54.07 dBm
-54.94 dBm
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High Channel, BDR mode

=- Agilenf  01:43:11 Jul 29, 2012

#Atten 20 dB

#Res BW 100 kHz #VBW 300 kHz

Marker Trace
1 (6]
2 (1)
3 1)
4 (1)

2.491 GHz
1.673 GHz
2.948 GHz
13.144 GHz

= Agilenf  01:44:10 Jul 29, 2012

#Atten 20 dB

Mkrl 2.491 GHz
0.588 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
0.588 dBm
-57.dBm

-54.17 dBm
-54.01 dBm

Mkrl 775.5 MHz
-55.79 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.79 dBm
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Low Channel, EDR mode

=- Agilenf  01:46:33 Jul 29, 2012

#Atten 20 dB

= Agilenf  02:05:34 Jul 29, 2012

#VBW 300 kHz

Trace X Axis
(1) 2.395 GHz
1 2.852 GHz
(1) 4.800 GHz
1 24.447 GHz

Mkrl 878.5 MHz
-55.74 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.74 dBm

Mkrl 2.395 GHz
-0.895 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)
Amplitude
-0.895 dBm
-53.69 dBm
-47.79 dBm
-53.72 dBm
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Middle Channel, EDR mode

= Agilenf  01:53:53 Jul 29, 2012 R T

Mkrl 270.1 MHZ
#Atten 20 dB -55.37 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

X Axis Amplitude
270.1 MHz -55.37 dBm

= Agilenf  01:52:33 Jul 29, 2012 R T

Mkrl 2.443 GHz
#Atten 20 dB -0.082 dBm

Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace Amplitude
1 1) 2.443 GHz -0.082 dBm
2 (1) 2.948 GHz -54.28 dBm
3 (1) 4.800 GHz -56.53 dBm
4 (1 12.303 GHz -55.86 dBm
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High Channel, EDR mode

- Agilenf  02:01:31 Jul 29, 2012

#Atten 20 dB

#VBW 300 kHz
X Axis
2.491 GHz
2.948 GHz
7.782 GHz
12.375 GHz

#Res BW 100 kHz
Marker Trace
1 (6]
2 (1)
3 1)
4 (1)

=t Agilenf  02:02:28 Jul 29, 2012

#Atten 20 dB

Mkrl 2.491 GHz
0.397 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
0.397 dBm

-53.63 dBm

-55.5dBm

-54.81 dBm

Mkrl 978.6 MHz
-55.53 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.53 dBm




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.:
Test Report No.

17027342 001

Seite 29 von 90
Page 29 of 90

Test Plot of 100 kHz Bandwidth of Frequency Band Edge

Low Channel, BDR mode

«RBW 100 kHz Marker 4 [T
VBW 300 kHz 2. dB:
Ref 10 dBm Att 40 dB SWT 10 ms 342178000 GH
10 Me ke 1 [T1
C 05 1B g
B 2256boo cuylEN
M: e T
== |--10 N —
Ma ke
|- -20 =
€ )0 1
L-30
|--40
E 3DEB
| —so - 3 J
pols *Mﬁﬂwm.m PO | FATS FR P I
- 60
L.-70
|.-80
90
Start 2.31 GHz 9.3 MHz/ Stop 2.403 GHz
Date: 28.JUL.2012 19:47:04
High Channel, BDR mode
*RBW 100 kHz Marker 4 [T1
VBW 300 kHz 5 dBm
Ref 10 dBm Att 40 dB SWT 2.5 ms GHz
10 Ma 1 [T
117 iBm
s9z24po | ~ |
-5 dB
Marker| 3 [T1
847 1

et

RRATTI P Y N

Start 2.479 GHz

Date: 28.JUL.2012 19:45:54

2.1

MHz/

Stop 2.5 GHz
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Low Channel, EDR mode

*RBW 100 kHz Marker 4 "1 ]
VBW 300 kHz

Ref 10 dBm Att 40 dB SWT 10 ms

10 Marker| 1 [T1

1} 1Bm
, 2
N [T
o [r
2L 59 dB
L -20
DO O 1
L-30
L--40

Start 2.31 GHz 9.3 MHz/ Stop 2.403 GHz

Date: 28.JUL.2012 19:43:41

High Channel, EDR mode

«RBW 100 kHz Marker 4
VBW 300 kHz

Ref 10 dBm Att 40 dB SWT 2.5 ms

Start 2.479 GHz 2.1 MHz/ Stop 2.5 GHz

Date: 28.JUL.2012 19:44:41
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5.1.5 Spurious Emission

RESULT: Pass
Date of testing : 2012-07-29

Test standard : FCC part 15.247(d)

Basic standard ; ANSI C63.4: 2003

Limits : FCC part 15.209(a)

Kind of test site : 3m Semi-Anechoic Chamber
Test setup

Test Channel : Low/ Middle/ High

Operation mode : A.l

Ambient temperature ; 25C

Relative humidity : 52%

Atmospheric pressure : 101kPa

For details refer to following test plot.
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Test Plot of Radiated emissions

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBuv 0 100 kHz 1 MHz 10 MHz
/m ﬂ]‘%w\

| ﬁ‘b\\ d&h ’ ‘\.“m\-&# v

9 kHz 30 MH=z

Date: 27.JUL.2012 23:09:26

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

daBuv 0 100 kHz 1 MHz 10 MHz
/m N]‘%w\

|-120

1 Pk 110

|-100

150 TDE

70 I~

ol i 7

9 kHz 30 MHz

Date: 27.JUL.2012 23:11:32
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RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF
dBuv 0 100 kHz 1 MHz 10 MHz
/m N]‘%w\

1 Pk 110

chas AL [ £

i dad e Naa™
I x xik

9 kHz 30 MH=z

Date: 27.JUL.2012 23:13:39

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpv 0 100 kHz 1 MHz 10 MHz
/m N]‘%w\

|-120

1 Pk 110

| 100

| B

L 90 TDE
180

I q .
L70 I~

| \\\I
|60

A
| dl I

20

-10

9 kHz 30 MH=z

Date: 27.JUL.2012 23:16:55
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RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpv 0 100 kHz 1 MHz 10 MHz
/m N]‘%w\

|-120

1 Pk 110

MAXH | \\\\\\\

| 100

I s
L 950 TDE
180

I 8 .
70 I~

| \\\\\\J
|60

R DA

|-30

20

-10

9 kHz 30 MH=z

Date: 27.JUL.2012 23:20:16

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpv 0 100 kHz 1 MHz 10 MHz
/m N]‘%w\

|-120

1 Pk 110

MAXH | \\\\\\\

| 100

| s

L 90 TDE
180

I 8 -
70 I~

| \\\\\\J

|60

9 kHz 30 MH=z

Date: 27.JUL.2012 23:22:28
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RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF
dBuv 0 100 kHz 1 MHz 10 MHz
/m N]‘%w\

1 Pk 110

MAXH | \\\\\\\

| 100

I s
L 950 TDE
180

I 8 .
70 I~

| \\\\\\J
|60

=
=

20

9 kHz 30 MH=z

Date: 27.JUL.2012 23:24:28

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpv 0 100 kHz 1 MHz 10 MHz
/m N]‘%w\

|-120

1 Pk 110

MAXH | \\\\\\\

|-100

30

9 kHz 30 MH=z

Date: 27.JUL.2012 23:26:34
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RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpv 0 100 kHz 1 MHz 10 MHz
/m \T%hi\\\

|-120

1 Pk 110

L 100

| N

L 50 TDE
50

| g -
L70 -~

| \\\\\\\J
60

T

W

o
=

=
=

9 kHz 30 MH=z

Date: 27.JUL.2012 23:28:36
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park, Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No: ' pei #9899 - Polarization: - Horizontal -
Standard FCC Class B 3M Radiated .. Power Source: - AC 120V/60Hz
Test item: . Radiation Test ; Date: 12/07/29/
yTemp( C)/Hum (%) 24 C/48% . Time: 0:01:55
EUT: Bluetooth Speaker Stand - Engineer Signature:  PEI
Mode:  TX2402MHz . ~ Distance: 3m -
Model:  RF-BTSSO1 . e
Manufacturer Cyber. Acoustlcs (HK) Ltd.' - o
NoteA
700 dBuV/m
! Timit1: —
60
50
40
30 J} f PR
20 MVJNN. ?, . W w‘kw L,
"Iy W&‘WM’"’W
10 ' '
a0 ; A B ; : L
30.000 40 56 60 70 80 300 400 500 600 700 1000.80 MHz
Freq. Reading Fkacter Resuit Limit  [Margin Height Degree
No. | MHz)  |(@Buvim)| (dB) | (dBuvim) |(@Buvim)| (dB) | P | omy | (ieg) | Remerk
1 322.7916( 23.44 19.46 42.90 46.00 -3.10 QP
Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

n,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhe

60
40

20

210

Job No.: pei #9900 ; Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test ;  Date: 12/07/29/. 7
Temp( CyHum.(%) 24 C/48% Time: 0:11:36
EUT:  Bluetooth Speaker Stand 'Engineer Signature:  PEI
Mode: - TX2402MHz . Distance. 8m- o
Mode: RFBTSSOT L
Manufacturer: Cyber Acoustics (HK) Ltd.
Note:

70.0 dBu¥/m

B0 ioeeen

¢ hmitl:

a0 Lo A or

(1K1 : i : : i s H : i N : :
3000040508076 80 300 400 500 60D 700 1000.0 MHz
k Freq. Reading Factork' Reéuli 4Limiytk Margin Height | Degree
No- | (MHz) | (@Buvim)| (dB) |(dBuvim) |(dBuvim)| (@B) | ¥ | om) | (degy | Remark
1 33.8067| 16.36 15.81 32.17 40.00 -7.83 QP

Page: 1

http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO.,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
SCIence & Industry Park, Nanshan Shenzhen P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

JobNo.: pei #9679 - Polarlzatlon Horizontal
| Standard:  FCC Class B 3M Radlated - Power Source: AC 120V/60Hz
Test item: Radlatlon Test Date; 12/07/23/‘
Temp.( C)/Hum (%) 24 C/48% - Time: 18:38:22
,EUT; Bl tooth SpeakerStand . o Engmeer Signature: PEI
Mode:  TX2402MHz | ~ Distance: 3m
Model.  RF-BTSSO1 . [
Manufacturer yber Acoustlcs (HK) Ltd
Note:
70.0 ‘ dBu¥/m
limit1 L
60 ) N
50 ‘,.~A.4MM,.«,u“_“.,"”ww“,m“..”w“mw.k.W,ym,m,é ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, ,,,,,,,,,,,,,,,,,,,,,,,,,
, % f
: Mﬂl}ﬂ‘ﬁrﬁ‘mﬂh MWW‘JM“M* W!,\tw“#lw ;
| T T e e e e e e e e
20
10
0.0 :
1000.000 3000 4006.0 MHz
Freq. Reading ‘ Factér Resulf Limﬁ Margin‘ Height | Degree
No. (MHz) | (dBuv/im) | (dB) | (dBuV/m) |(dBuv/m)| (dB) | ¥% | (cm) | (degy | Remark
1 1601.993| 53.98 -11.07 42.91 54.00 |(-11.09| peak
2 1601.993| 52.86 -11.07 41.79 54.00 |-12.21| AVG

Page: 1

http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

n,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No::  pei #9678
Standard: FCC Class B 3M Radiated
Test item:

Science & Industry Park,Nanshan Shenzhe

Radiation Test -
Temp( C)Hum.(%) 24 C/48%

Polarization: Vertical -

- Power Source:  AC 120V/60Hz
_ Date: 12/07/23/
Time: 8:30:59

30

M’\‘M’m 'ffj'wf‘ s %J&MWM“’MM&NPWR \‘WKJW\{‘W»MM

EUT: Bluetooth Speaker Stand i ~ Engineer Signature:  PEI -
Mode:  TX2402MHz - o . Distance; 3m ~
Model:  RE-BTSSO1 .
| Manufacturer: Cyber Acoustics (HK) Ltd.
Note:

700 dBuV/m

limit1:

.

B b et e e e o o ¢ A £ et b e e 2 S A oo e

40

1 S SO U R O S
10
0.0 :
1800000 ) 3000 4000.0 MHz
Fregq. Reading | Factor Resﬁlt k Limit Mérgiryu’ Height Degree

No- | (MHz) | (aBuvim)| (@B) |(@Buvim) |@Buvim)| (@B) |4 | ©m | weg) | Remark

1 1601.921| 51.97 -11.07 40.90 54.00 [-13.10| peak

2 1601.921| 51.01 -11.07 39.94 54.00 |-14.06] AVG

Page: 1 http://www.atc-lab.com
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y 1 ] ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

5 1 F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
e Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #9664 -

Standard: FCC Class B 3M Radiated ~ PowerSource: AC 120V/60Hz
Testitem: Radiation Test = . Date 2O7R0

Temp( C)Hum.(%) 24 C/48%  Time 214349

EUT:  BluetoothSpeakerStand  Engineer Signature: PEI
Mode:  TX2402MHz - L

‘Model:  RF-BTSSO01

- Polarization: - Horizontal

o Disténce:""‘am

_Manufacturer: “Cyber Acbﬁsﬁcs, (HK) l'.‘td.i .

Note:

700 dBuV/m

60

¢ limit1: e

50

a0 #M‘\M'WJ

f | ﬁ P f
Mkmwwwww M% G Ww""”"“’ e M,;“W Ewes

30
20 e ﬁ ................... e
10
00 ; ; : : : ;
4000.000 5000 B&O0 7000 sﬂﬂﬂ 10000 18000.8KHz
Freq. Reading | Factor | Result | Limit |Margin|- Height | Degres
No- | Hz) | (@Buvim)| (dB) | (@Buvim) |(@Buvim)| (dB) | | ©m | (wegy | Remark
4803936| 5350 | -030 | 5320 | 54.00 |-0.80| peak
2 7803.936| 49.90 | 030 | 4960 | 5400 | -440| AVG

Page: 1 http://www.atc-lab.com
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) | | ” L ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
JobNo.: pei#9665 .  Polarization: - Vertical
Standard: FCC Class B 3M Radiated ~ PowerSource: AC 120V/60Hz
 Testitem: Radiation Test .~ ; - Date: 12/07/20/
Temp( C)Hum (%) 24 €/48% . = Time 215333 V
EUT: ,Elu'etooth,Sbéaker’Stahd .  Engineer Signature:  PEI

Mode:  TX2402MHz
Model REBTSSOL.
Manufacturer: Cyber Acoustics (HK) Lid.
Note:

Distance: - 3m

70.0  dBuY/m

Timit1: —

G060

50
- 40
3
. b2 | T SO [ 4 e s
. 10 oo
0o : : : : : :
4000.000 5000 5000 7000 8000 10089 18000.0MHz
kFreq. ’ Reading | Factor Result Lihit Margin Height | Degree
No. (MHz) | (@Buvim) | (dB) | (dBuvim) |(dBuvim)| (dB) | %% | m) | (cegy | Remark
4803.971 53.00 -0.30 52.70 54.00 -1.30 | peak
2 4803.971 49.50 -0.30 49.20 54.00 -4.80 | AVG

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & lndustry Park Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #9682 - _Polarization: Horizontal
Standard FCC Class B 3M Radlated . Power Source:. AC 120V/60Hz
Testitem: . Radiation Test ; Date: 12/07/231
Temp.( C)Hum.(%) 25 C/51%  Time: 19:19.50
EUT: Bluetaoth SpeakerStand ~ Engineer S:gnature PEI
Mode: "TX2402MH2 - : : Dlstance 3m -
Model. RFBTSSOT
‘Manufacturer. Cyber Acousties (HK)Ld.
Note:
’ 70’.lj dIiuVIm
Z limit1: R
60
L1 S T U e
W Ll WWW““"‘“"“MWWWwwwwwwwwmmwwww
 4|:| ,sﬂ,, T . e e
20
10
0.0 :
18000.000 20800 25000.0MHz
'Freq. k Reading ’ Fabtor kReskuIt ) Limit Margih Héight Degree
No- | MHz) | (@Buvim) | (dB) |(dBuvim) |(dBuvim)| (dB) | | em) | egy | Romar

Page:

1

http://www.atc-lab.com
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a0 g ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
| AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park, Nanshan Shenzhen,P R China Fax:+86-0755-26503396
Job No.: péi #9683 . : ~ Polarization: Vertical
Standard: FCC Class B 3M Radiated , -~ PowerSource: AC120V/60HZ
Testitem: Radiation Test - et Loy
Temp.( C)/Hum(%) 25 0151% e Te s g ;
EUT:  Blustooth SpeakerStend | ““'Engmeer Slgnature PEL
Mode:  TX2402MHz - : .

Model. - RFBTSSo1 -
- Manufacturer: Cyber Acoustics (HK) Ltd.
Note:

70.0 dBu¥/m

T imit: —
60
71 O OO
WMMHWMMW“WWWMWMWWM Wﬁw«wwwmmmmwmw
‘ 30
10
0o :
18000.000 20000 25000.0 MHz
' ‘Freq. Reading Factor Result Limit MargVir(\ Height begree
No. (MHz) | (@Buvim) | (dB) | (dBuvim) |(dBuvim)| (dB) |P¥%| ©m) | (eg) | Remak

Page: 1 http://www.atc-lab.com
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Tel:+86-0755-26503290

rF AW L ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
; AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhe

n,P.R.China Fax:+86-0755-26503396

Job No.: pei #9902

Standard: FCC Class B 3M Radiated:

Testitem: Radiation Test

Polarization: ' Horizontal

, Power Source:  AC 120V/60Hz

Date: 12/07/29/

Temp.( C)Hum.(%) 24 C/48% - . Time 02814
EUT:  Bluetooth Speaker Stand =~ ~?_ngineerSignétl e PEI
Mode:  TX2441MHz - . Distance: - am
Model: © REBISS1 = - '
‘Manufacturer: Cyber Acoustics (HK) Ltd.
Note:
700 dBuV/m
H glimiﬂ:
60
50
40
30
20
10
0.0 ; SR T W : : S .
30000 4050 60 70 80 300 400 500 600 760 1000.0 MMz
Fréq. ’Reading ' Factor 'Reéult Cimit Mafgin Height VDeeree
No- | (MHz) | (@Buvim) | (dB) | (dBuV/m) | (@Buv/im)| (dB) | = | ©m) | (veg) | Remerk
1 322.4581| 22.79 19.44 42.23 46.00 -3.77| QP
Page: 1 http://iwww atc-lab.com
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R0 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
; v F1,Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Scnence & Industry Park Nanshan Shenzhen P.R.China Fax:+86-0755-26503396
Job No.: pei #9901 2o : Polarlza’uon Vertical
Standard: FCC ClassB3M Radtated = . B ' PowerSource AC120V/6OHz
Test item: Radlatlon Test . i Jate: 12/07/29/ k
Temp( C/Hum.(%) 24 C/48% Time 02021
EUT:  Bluetooth Speaker Stand o ngmeerSlgnature PEI
| Mode: - TX2441MHz .~~~ - _“',)Isfance 3m
Model REBTSSOT. . - ~
Manufacturer CyberAcoustlcs (HK) id
Note:
700 dBuvim
H limit1: o
™
5o
T
i ]
o
10
0.0 : LA SO N S : : : A i
30000 40 50 &0 70 80 308 a0 500 60D 700 10000 MHz
Freq Reading Factor | Reéult ' Limii Mafgin Height Degree
No- | MHz) | (@Buvim)| (@B) | (dBuvim) |(@Buvim)| (dB) |°%% | ©m | ey | Remark
1 33.8520( 16.24 15.80 32.04 40.00 -7.96 QP

Page: 1 http://iwww.atc-lab.com
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_ ”~ % ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
~ , c F1,Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

JobNo:: pei #9680
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test .
Temp.(  CYHUmM.(%) 24 C/48% |

Mode:  TX2441MHz.
Model:  RF-BTSS01_

EUT:  Bluetooth Speaker Stand

| Manufacturer: Cyber Acoustics (HK) Ltd.

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
o - Bojarisation: . Horizontal
Power Source:  AC 120V/60Hz
Date: 12/07/23/ +
- - Time: 8:
~_ Engi

46:00

er Signiature: . PE

qta“hce: - 3m -

Note:

70.0  dBu¥/m

60

¢ himit1: .

50

30

2D e o) e A
10
a.0
1000.000 3000 4000.0 MHz
F}eq. Reading T Factor VRe'suitﬂ V Limit  {Margin Height | Degree
No- | MHz) | (@Buvim)| (dB) | (dBuvim) |(@Buvim)| (@B) |°®% | ©m | (seg) | Remerk
1626.669| 56.50 -10.92 45.58 54.00 -8.42 | peak
2 1626.669( 55.48 -10.92 44.56 54.00 -9.44 | AVG
Page: 1 http://Awww.atc-lab.com
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j - ~ Y ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
s AT c | F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

"Job No:: k p’e"i#‘9681 .
Standard: FCC Class B.3M Radiated
Testitem: Radiation Test

Mode:  TX 2441MHz

Temp.( CYHum.(%) 24 C/48%
EUT:  Bluetooth Speaker Stand =~

Model: RF-BTSSO1

‘7Manufagfurey.' Cyber Acoustics (HK) Ltd -

Science & Industry Park,Nanshan Shenzhe

. Date: 12/07/23/
, f,Tiyme:VB‘:54,:35k
. Engineer Signature: PEI
- Distance: ['3nV1Vk

n,P.R.China Fax:+86-0755-26503396

. Polarization: Vertical

Power Sourcé: AC 120V/60Hz

Note:

700 dBuV/m

60

b limitl: e £

20 i

10
0.0 ;
10068.900 3000 4000.0 MH=z
) I-ﬁ're'q.k Read’ing Factor Resulytk Limit Margih Height | Degree
No.- | MHz) | (dBuvim)| (d@B) |(@BuVim) |(dBuvim)| (dB) |P¥ | ©m | (aegy | Remerk
1 1626.660| 53.33 -10.92 42.41 54.00 |-11.59( peak
2 1626.660| 52.27 -10.92 41.35 54.00 |-12.65| AVG
Page: 1 http://www.atc-lab.com
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. ” L ACCURATE TECHNOLOGY CO,, LTD. Site: 966 chamber
. AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & lndustry Park Nanshan Shenzhen,P R China Fax:+86-0755-26503396
Job No: pei#9667 - , - Polanzatlon ¢Hoyriidntal‘ e
Standard: FCC Class B 3M Radiated : : . - Power Source: AC 120V/60Hz
Testitern: Radistion Test . . Date: 12007720/ ‘
Temp( CyMumi(%) 24 cias% - . Time 221312 ;
EUT: . Bluetooth Speaker Stand = . = /—ngmeer Slgnature "PEl
Mode: © TX2441MHz o L - )lstance o
| Model: ~ RF-BTSS01 - ~ e
Manufacturer CyberAcoustlcs (HK) Ltd,., o
Note:
700 dBaim
Timit1: R
60 |- e R -
50
- @
=
"20 ‘_,,, ~~~~~~~~~~~~~~~ ,,,,,,,,,,,,, ,,,,,,,,,,, ”,M“M%“H“M% ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
10
0o : : : : : :
4000.000 5000 6008 7000 800a 10000 18000.0MHz
Freq.k Réading Factor Result k Limit  [Margin Héig‘ht Degfee
No- | MHz) | (@Buvim)| (dB) |(dBuV/m) |(@Buvim)| (dB) | % | @m) | (deg) | Remark
1 4882.019| 52.56 0.14 52.70 54.00 -1.30 | peak
2 4882.019| 48.66 0.14 48.80 54.00 -5.20 | AVG

Page: 1 http://www.atc-lab.com
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: % ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
< AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Job N6 pei #9666

Testitem: Radiation Test

Mode:  TX2441MHz
Model:  RF-BTSS01

Standard: FCC Class B 3M Radiated

Temp.( CYHum.(%) 24 C/48%
EUT:  Bluetooth Speaker Stand

MangfactUrer:iCyber B\cé;);ﬁsti‘t':s’f(:HK) ltd. V

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Polarization:  Vertical

- Power Source:  AC 120V/60Hz
Date; 12/07/20/

Time: 22:0221

-Engineer Signature:  PEI .

- Distance: 3m

Note:

70.0 dBu¥/m

limit1: —

60 .

50 A S e A A A 2 A o o o o ot e o

40 wmlfw f'; WMWW%J\ d"‘(’ﬂr{« Wﬁj\mé\‘wc G M}#‘m“wf NM L% '}&w "{\‘ﬂ

30 i X ; :

20 L

10

6.0 : : :

4000.008 5000 5000 7000 8000 10000 18000 0MHz
Freq.‘ k Reyadiﬁg" Féctor 'Resuylyt' Lim'if Margin — Height DegreeV
No- | MHz) | (dBuvim)| (@B) |(@Buvim)|(dBuvim)| (@B) | | ©m | (eg) | Remark
1 4881.970( 52.69 0.14 52.83 54.00 -1.17 | peak
2 4881.970( 48.76 0.14 48.90 54.00 -5.10 | AVG
Page: 1 http://www.atc-lab.com




